€2 20

J

i |

NS=
[

0 007 66

P
=
i
3
=
M
7| (25
M = T
l Pt
i =
s

13

\
D)
mrnm,
2 /'

2 5

-

(N
e

5

\
d
&
\g ‘
b ¥
2
2

T

INIONT NTTOSVD 8-49€3)




E~S)
&=
i
1111111111 =2
=l &=
By B
~<n| <o
p=c =l =
e g i se
R A A Rl B
ol = =] ] —| ¥ ==
=B/ = gy ”%%MMM%
| A o x| x| = o= wm] S5 D
=2 =2 vy 2 | = = 5= = =
w 55555555555
]]]]]]]]]]]
E=S
B ey e BB EE B o
B R ] | = | o) S a0 BE= S
O Ao Awg| < | B >< | g wen| o= SR BH
= =] = Z = = e aal < me =
L=
BB
e B =
N s B i g =]
=| = = =5 = = == s
Z| ST v = B | o =2 B
N S [ = S| < | iy o= s A=l gy
= e o | = = 3= <[ my e o]
=5
T
= S
e S| TR 5 =19 =23 | =5
wEl B SST| R Y| 2= S = B =
I g 2 o AN =3 wy ) =5 Ao
| A= O A Y] sG] AaEE] B SN W 2
=5SH|
=
~
= —| =5
WRE = o =g
=| == X = <[ = =8
= R S =K ] o] A S < | &3y
<n| 2 BR{ E =B T W= o = =




637

%X

636

A

635

fl 3t B

634

ik

633

REH

632

fedtk

631

OIMEF¥

630

MAENiRS

629

HS x 2584

628

ik

627

R

626

WEAY

625

1l 34 &

624

L3oE:;

623

ik

622

NS x 124484

621

1 4 4

620

WAOLT

619

&

618

ik

617

k4%

616

M4 x 1044

615

HA6001

614

M6 x 3584

—_ = = == = e = = = = == = = = = = = = e =

613

NS x 12884

612

U B

611

ik &

610

(Rl |

69

Higa

68

NT#4

67

1 $ 4

66

A

63

i

64

o5&

63

M6 x 1484

62

B E

61

(332 553

i

4

B = = = = |= |= = |= |= |= |— |—

A




TBC233M Hedge Trimmer Attachment Explosive List

FE |BRE0O B (D) BE
Ser.NO. |Description (CN) Description (EN) Qty
J |e24fL % 924 Hole Circlip 1
2 |9 H R ©9 Shaft Circlip 1
J3 i 7K 609 Bearing 609 2
A |hAR Pinion 1
5 [/MARAE Pinion case 1
J6  [M5*25N 7 I AH A iRET M5* 25 hexagonal combination screw 1
J7 |M5*12N N4 A RET M5* 12 hexagonal combination screw 1
B PJFHE Split pin 1
J9o M6 i T 1 i R M6 hexagon slotted nut 1
JI0  |M6GHLEA M6 spring washer 1
J11  |M6 T M6 flat washer 1
Ji2 = Sealing ring 1
JI3 | Rk Gear 1
4 | A Anti-friction gasket 2
JI5 L e ihie Rotational positional gear 1
J16 M5* 1612 44 M5*16 bolt 6
J17  |MSEFAIER] M5 lock nut 5
J18  |M5*20iZ 4 M5*20 bolt 1
JI9 |[HE ek Fixing iron clamp 1
J20 |JIHAPE Blade deeve 2
21 [M6sIEIRET M6 special-shaped screw 2
J22 |l Rotational positional card 1
23 |EALEERML Positional card trigger 1
N2 Spring 1
J5 | KikeHE Gearbox 1
26 [T Rotation handle 1
27  |M5*18 /N ARET M5* 18 hexagonal screw 2
Jo8 | Oil injection nozzle 2
9 [ RAHHN Big gear shaft 1
J30 |p28fLH R ©28 Hole Circlip 1
B1  |el2fiH K @12 Shaft Circlip 1
J32  |Hfi7k6001 Bearing 6001 2
133 |fLshitiie Transmission gear 1
B4 |[JIRBEEM Blade fixing pole 1
335 | AR T E Output gear fixed shaft 1
336 | Base plate 1
37 | Anti-friction gasket 2
J3g |HiHh i Output gear 1
J39  |feaERT Transmission connecting rod 2
0  |BiiiEEAs Oil-proof foam 1
1 |FERgRE Crankcase gasket 1
2 BN Wear-resisting steel plate 1
M3 |FEksE Crankcase cover 1
4 M4 M4 spring gasket 7
Ja5 M4* 10824T M4*10 screw 7
16 |0167¢5.2*L5T 3 ©16* 5.2 1.5 flat gasket 3
w7 |[A Blade 1




us |k Blade inside liner 3
N ELER Operating lever 1
ko [k Plug 1
Bl |BE Aluminum pipe 1
Js2  |[fkshih Transmission shaft 1
B3 |k Oil bearing 3




TBC233M Pole Pruner Attachment Explosive List

F5 |BWE0 R () HE
Ser.NO. |Description (CN) Description (EN) Qty
Gl |M6E=igb) M6 Flange Nut 1
G2 |(SWmE Guide bar cover 1
G3 M6* 1442 4T M6* 14 screw 1
G4 |p5F 5 flat washer 1
G5 e Sprocket wheel 1
G6  |HhAE Bearing gasket 1
G7 |125V8iR 12" guide bar 1
G8 12~F 855 12" chain 1
G9 P RET Adjusting screw 1
G10 |34l 93 check ring 1
G11 |75 iERE Adjusting nut 1
Gl2 |JiktsE= Gearbox cover 1
G13 |M5*12654T M5* 12 screw 1
Gl4 |M6*35H84T M6* 35 screw 1
G15 |#h#6001 Bearing 6001 1
G16 |M4*101H24T M4* 10 screw 2
Gl7 |BH%E Foam cover 1
G18 %y H % Output shaft 1
G19 |HLmZE Oil pump 1
G20  |HhA&627 Bearing 627 2
G21 |i5#5E 1k Gearbox body 1
G22  |M5* 124 5 H84T M5* 12 combination screw 3
G23 |mE fuel hose 1
G24 | Eja)4E One-way valve 1
G25  |HLiiaz Fuel tank 1
G26 |y Fuel cap hook 1
G27 i3k Sealing gasket 1
G28 |yhap= Fuel tank cap 1
G29 |M5*2582%T M5* 25 screws 1
G30 |p24fLH % @24 holecirclip 1
G31 |@9fh I~ 99 shaft circlip 1
G32  |fEshikite Transmission gear 1
G33  |#EAF Operating lever 1
G34  |#E Aluminum tube 1
G35  |[&3hih Transmission shaft 1
G36 [ £ i fh & Oil bearing 3
G37 |33k Plug 1




1E36F-By< HALEA 45X (1E36F-B GASOLINE ENGINE)

F5 K 5 YRS description B
No DWG NO. Part No. Qty

GB/T70. 1 screw M5x20

GB/T93 lock washer 5

GB/T97. 1 plate washer 5

YD62. 02. 00-3 start grip

YD25. 02. 01-2 eyelet

TBC243D. 01. 12. 00—2 start rope

TBC233. 1. 5-1 start housing

YD36. 07. 01-4 coil spring

TBC243D. 01. 12. 00-3 spring cover

TBC233D. 1.5 start assembly

TBC243D.01.12.0

start pulley

big coil spring

0-3
TBC243D. 01. 12. 00—4
TBC243D. 01. 12. 00-6

ratchet wheel

GB/T96 plate washer 5x16x1
GB/T845 ST screw 4.8x19
GB/T6170

TBC430D. 01. 00. 02—-00 start reel

GB/T97. 1 flat washer 8

YD38-3. 01. 01. 02-00

OIL-SEAL 12x22x7

TBC233D. 1. 7-1

crank case RH side

TBC330D. 01. 01. 00-3

gasket \ Crank case

GB/T276 ball bearing 6201
TBC331D. 01. 03. 01-00 crank shaft ass’y
GB/T1099 key 3x5x13
TBC330D. 01. 03. 03—00 bearing

TBC330D. 01. 03. 00-3

circlip \ Piston pin

DO (DD DO DN |IDO DO DO IO [ = = = = = = = = =
Qoo [ [ o =[S o] |~ o [on | [wo o [~ | [© R[S |01 | [0 (B =€

TBC330D. 01. 03. 00—2

piston pin

28 |TBC330D. 01. 03. 02—00 piston

29 |TBC330D. 01.03. 00—1 piston ring

30 |[TBC330D. 01.00. 002 gasket \ Cylinder

31 |TBC233D. 1-3 cylinder

32 |GB/T 2671.2 screw Mbx20 \ Cylinder
33 |GB/T93 lock washer b5

34 |[GB/T97.1 plate washer 5

35 |YD45.01. 11. 04-00 Spark Plug

36 |GB/T845 screw ST4. 2x10-C

37 |TBC333D]J. 01.00.00-12 air guide plate

38 |TBC233D. 1. 4-1 cylinder cover

39 |TBC243D. 01. 00. 00—14 spark plug protective coy
40 |GB/T845 screwST4. 8x16-F

41 [TBC233D.1.8.1 wire

42 |TBC233D. 1. 8-2 Spark Plug cover

43 [TBC233D. 1. 8-1 protective sleeve

44 [TBC233D. 1. 8-3 spark plug clamp

45 |GB/T 2671.2 screw M5x25 . Ignition
46 |GB/T93 lock washer 5

47 |GB/T97. 1 plate washer 5

48 |TBC330D.01.11.01-00 ignition

49 [GB/T119.2 pin $5X10

= INdNDN = =========sSs==IN==No= = =IN = ==== === === = = = = ES ES ES




50 |TBC330D. 01.01.00-1 crank case LH side 1
51 |GB/T 2671.2 screw Mbx30 \ Crank case| 4
52 |GB/T93 lock washer 5 4
53 |[GB/T97.1 plate washer 5 4
54 |YD38-3.01.01. 02-00 OIL-SEAL 12x22x7 1
55 |TBC330D. 01. 10. 00—-00 magneto rotor 1
56 |GB/T6187 flange nut M8 1
57 |TBC430D. 01. 00. 00-9 flat washer 8x16x1.5 2
58 |TBC430D. 01. 00. 04—00 clutch assembly 1
59 |GB/T955 washer 10 2
60 |TBC430D. 01. 00. 00-8 bolt \ clutch 2
61 |TBC330D. 01. 00. 00-6 plastic plate 1
62 |GB/T119. 2 pin $5X10 2
63 |TBC331D. 01.01. 00-4 fan cover 1
64 |GB/T 2671.2 screw M5x20 4
65 |GB/T93 lock washer 5 4
66 |GB/T97.1 plate washer 5 4
67 |TBC430D. 01. 14. 01-00 clutch drum 1
68 [GB/T893. 1 circlip 35 1
69 |GB/T276 ball bearing 6202-2z 1
70 |GB/T894.1 circlip 15 1
71 |TBC233D. 1. 3-1 clutch drum housing 1
72 |GB/T 2671.2 screw M6x20 4
73 |GB/T93 lock washer 6 4
74 [GB/T97. 1 plate washer ®6%11%1 4
75 |SBC635K. 03. 00—02 rubber 1
76 |GB/T893. 1 circlip 45 1
77 |GB/T 2671.2 screw Mbx25 1
78 [GB/T93 lock washer 6 2
79 |GB/T97. 1 plate washer 5 2
80 |[GB/T 2671.2 screw Mbx12 1
81 [SBC635K. 03. 00-03 drivepipe 1
82 |TBC233D. 1-2 clutch drum housing coven 1
83 |GB/T 2671.2 screw M5x14 2
84 |GB/T93 lock washer 5 2
85 |[GB/T97.1 plate washer 5 2
86 |GB/T 2671.2 screw Mbx60-10.9 2
87 |GB/T93 lock washer 5 2
88 |[GB/T97.1 plate washer 5 2
89 |TBC233D. 1-1 muffler cover 1
90 |[GB/T 2671.2 screw Mbx14 1
91 |GB/T93 lock washer 5 1
92 |GB/T97. 1 plate washer 5 1
93 |[TBC233D. 1.2 muffler 1
94 [TBC233D. 1-6 gasket . Muffler 1
95 [TBC330D. 01. 00. 00—-3 gasket 1
96 ([TBC331D. 01. 00. 01-00 admitting pipe 1
97 [TBC431D. 01. 00. 00-12 stamping 1
98 |[GB/T845 ST screw 3.5x9.5 1
99 |[GB/T 2671.2 screw Mbx20 2
100 [GB/T93 lock washer 5 2
101 [GB/T97.1 plate washer 5 2
102 [TBC331D. 01. 00. 00-4 gasket . carburetor 1




103 |TBC331D. 01. 06. 00—00 carburetor 1
104 |TBC233D. 1.1 air box assembly 1
105 [TBC243D. 01. 08. 00-1 air box base 1
106 [TBC226D. 1. 1-3 oil baffle plate 1
107 |TBC233D.1.1-3 fuel filter 1
108 |GB/T 2671.2 screw M5x45 2
109 |GB/T93 lock washer 5 2
110 [GB/T97.1 plate washer 5 2
111 |TBC233D.1.1-2 foam filter 1
112 |TBC233D. 1. 1-1 air cleaner cover 1
113 |TBC243D. 01. 08. 00—4 air cleaner nut 1
114 |[TBC431D. 01.13.01-1 fuel tank cover 1
115 |TBC431D. 01.13.01-3 gasket rubber 1
116 |TBC431D. 01.13.01-2 anti—drop plate 1
117 |TBC431D. 01.13.01-00 fuel tank cover assembly 1
118 |[TBC233D. 1.6-1 fuel tank 1
119 |TBC431D. 01. 13. 00-2 rubber bump 4
120 [TBC233D. 1-5 fuel tank guard 1
121 |GB/T845 screw ST4. 8x16-F 2
122 |GB/T 2671.2 screw Mbx25 4
123 |GB/T93 lock washer 5 4
124 |GB/T97. 1 plate washer 5 4
125 |TBC233D. 1-4 decorative plate 1
126 |TD38-3. 03. 04-00 filter fuel 1
127 [YD45.01.01.01-3 fuel tube clamp 1
128 |TBC431D. 01. 13. 00-3 retainer . fuel tube 1
129 |TBC233D. 1. 6-4 return tube 1
130 [TBC233D. 1.6-2 fuel tube 1
131 |TBC233D. 1.6-3 air tube 1
132 |YD45. 03. 04 balancer 1
133 |TBC233D. 1.6 fuel tank assembly

134 |TBC233D. 1.8 ignition




